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SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (lerk PABS
SPURIONS JINE ABS PARS 4 BPURIONS JINE ABRS PASS
-10 defif—f -10 defR—¢
|_SPURIOUS_LINE_ABS_ |_SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 dB -30 dB
40 dB ~ = AP POt 40 dBr ~ — — PRDN NP UN
2 oA R -
-60 dB -60 dB
-70 dB -70 dBi
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 960.49225 MHz -47.67 dBm -34.67 dB 30,000 MHz 1,000 GHz | 1.000 MHz 954.67516 MHz -47.58 dBm -34,58 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.47751 GHz -48.48 dBm -35.48 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.65760 GHz -48.50 dém -35.50 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.70256 GHz -46.78 dBm -33,78 d8 1,920 GHz | 3,000 GHz 1.000 MHz 2.81088 GHz -46.86 dBm -33.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.06341 GHz -41.80 dém -28.80 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.08641 GHz -41.81 dBm -28.81 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30409 GHz -41.98 dBm -28.98 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.70729 GHz -41.76 dBm -28.76 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.77296 GHz -38.33 dBm -25.33 dg 13.000 GHz 19.500 GHz 1.000 MHz 16.78596 GHz -38.16 dBm -25.16 dB

( )it J

Date: 26.MAY.2016 07:58:22
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SPORTON LAB.

FCC RF Test Report

Report No. :FG651612B

LTE Band 2/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 26.MAY.2016 08:05:31

Date: 26.MAY.2016 08:06:26

S[) ectrum ? pe trum %‘
Ref Level 0.00 dém Offset 11.40 dg Mode Auto Sweep Ref Level 0.00 dém Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddpR—HPURIOUS J INE ARS PARS -10 d8RR—HRURIOUS JINE ABS PARS
10US_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30dB
F ~ 40 dl L A
A A — vV AR ad B e g LA ")
P M o | - P
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 919.28786 MHz -47.60 dBm -34.60 dB 30.000 MHz 1.000 GHz | 1.000 MHz 954.19040 MHz -47.76 dBm -34.76 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.67313 GHz -48.53 dBm -35.53 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81376 GHz -48.58 dBm -35.58 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.65326 GHz -46,90 dBm -33,90 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.67449 GHz -46.72 dBm -33.72 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.06891 GHz -41.92 dBm -28.92 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05091 GHz -41.77 dBm -28.77 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31359 GHz -42.06 dBm -29.06 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.69829 GHz -42.05 dBm -29.05 d8
13.000 GHz 19,500 GHz 1.000 MHz 16.78196 GHz -38.12 dBm -25.12 dB 13,000 GHz 19.500 GHz 1.000 MHz 16.76646 GHz -38.32 dBm -25.32 dB
ST
l )i ) T o8 ( )| J TN oa

LTE Band 2 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum
Ref Level 0.00 dém Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [0 Avgrwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE_ARS PASS .10 d8pR—$BPURIOUS } INF_ABS PABS
[ SPURIOUS_ LINE_ABS._ | SPURIOUS_LINE_ABS_
20 dB 20 dB
30dB .30 dB
o _ _ R e | _ _ P
et et L 58
-60 dB -60 dB
-70 dB =70 dei
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 893.11094 MHz -47.39 dBm -34,32 dB 30,000 MHz 1.000 GHz 1.000 MHz 868.87306 MHz -47.56 dBm -34,56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -31.93 dBm -18.93 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -34.92 dBm -21.92 d8
1,920 GHz 3.000 GHz | 1.000 MHz 2.66261 GHz -46.74 dBm -33,74 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.64894 GHz -46.76 dBm -33.76 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.04591 GHz -41.94 dBm -28.94 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.06191 GHz -41.94 dBm -28.94 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.33258 GHz -42.06 dBm -29.06 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.33058 GHz -41.96 dBm -28.96 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.78146 GHz -38.14 dBm -25.14 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.77796 GHz -38.28 dBm -25.28 dB
~ .ﬁ-ir_
L )| J Qnin ( ] J ¢ “

Date: 26.MAY.2016 08:12:40
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SPORTON LAB.

FCC RF Test Report

Report No. :FG651612B

LTE Band 2 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 11.40 dg

SGL Count 100/100

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.40 dB

Mode Auto Sweep

Date: 26.MAY.2016 08:15:12

Date: 26.MAY.2016 08:16:07

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS | INE_ABS PASS .10 d8RR—HPLRIOUS | INE_ARS PABS
OUS_LINE_ABS “SPURIOUS_LINE_ABS
-20 dB
-30dp
- AR g -40 dg = AP N At
. N R g
-60 der
70 d8
-80 del
-90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 910.56222 MHz -47.48 dBm -34.48 dB 30,000 MHz 1,000 GHz | 1.000 MHz 865.96452 MHz -47.68 dBm -34.68 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -47.37 dém -34.37 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83601 GHz -48.49 dBm -35.49 dB
1,920 GHz 3,000 GHz | 1.000 MHz 2.68061 GHz -46.66 dBm -33.66 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.64282 GHz -46.69 dBm -33.69 dB
3.000 GHz .000 GHz 1.000 MHz 7.05941 GHz -41.87 dBm -28.87 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.06191 GHz -41.79 dBm -28.79 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70179 GHz -41.95 dBm -28.95 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31809 GHz -42.04 dBm -29.04 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.77346 GHz -38.31 dBm -25.31 dB 13,000 GHz 19.500 GHz 1.000 MHz 16.78746 GHz -38.09 dBm -25.09 dB
g
l )i ] (T ] L J{ J (O]

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum = pectrum S
Ref Level 0.00 dém Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dEHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 dB -30 dB
-40 dpy — — — AR AN 40 dBr = = A VA
Lo . O adeas uainud e
-60 dB -60 dB
-70 dB -70 dBi
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 881.96152 MHz -47.23 dBm -34.23 dB 30,000 MHz 1,000 GHz | 1.000 MHz 889.71764 MHz -47.75 dBm -34,75 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81796 GHz -48.57 dém -35.57 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80873 GHz -48.66 dBm -35.66 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.66945 GHz -46,80 dBm -33.80 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.67017 GHz -46.70 dBm -33.70 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.05141 GHz -41.79 dém -28.79 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05391 GHz -41.84 dBm -28.84 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69979 GHz -41.91 dBm -28.91 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.30909 GHz -41.88 dBm -28.88 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.71296 GHz -38.26 dBm -25.26 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.78296 GHz -38.30 dBm -25.30 dB
~ .W_-
L )| J Qi L ] J ¢ -
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saronas. FCC RF Test Report

Report No. :FG651612B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0072

40 Normal Voltage 0.0000

30 Normal Voltage 0.0081

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0081

0 Normal Voltage 0.0079
PASS

-10 Normal Voltage 0.0075

-20 Normal Voltage 0.0004

-30 Normal Voltage 0.0001

20 Maximum Voltage 0.0009

20 Normal Voltage 0.0000

20 Battery End Point 0.0010

Note:

1. Normal Voltage =3.9 V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




s=amranas. FCC RF Test Report Report No. : FG651612B
LTE Band 4
Peak-to-Average Ratio
Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.23 4.61 5.07 5.65
Middle CH 4.06 4.64 5.04 5.62 PASS
Highest CH 4.00 4.55 5.07 5.65
SPORTON INTERNATIONAL INC. Page Number 1 A4-1 of 39
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saronas. FCC RF Test Report

Report No. : FG651612B

LTE Band 4 / 20MHz / QPSK
Lowest Channel / 1RB

Lowest Channel / Full RB
rum o L
Ref Level 30.00 dBm Offset 11,30 di Ref Level 30.00 dbm Offset 11,30 dé
b Att 30 dB  AQT 2 ms & RBW 20 MHz b Att 30 dé  AQT 2 ms & RBW 20 MHz
@152 View @ 15a View
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1E- 1€ T
3\
1
\
1€ . 1€ i %

EF 1.72 GHz _ i

Mean Pwr + 20.00 dB °F 1.72 GHz _ i Mean Pwr + 20.00 dB
y i ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.019% | Mean | Peak | crest | 10% | 1% | _B8.9% | 0.01% |
Trace 1 20.28 dém 24.55 dBm 4.27 d8 2.67 d8 4.06 d8 4.23 d8 4.29 dB Trace 1 21,13 dém 26.44 dBm 5.31 d8 2.41 d8 4.03 d8 4.61 d8 4.99 dé
o
L ) 6 J o ve L J1 J [ ERRR )
Date: 26 MAY.2016 10:45.36 Date: 26.MAY.2016 10.45.47
Spectrum 2 Spectrum 2
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fo_att 30de AQT 2ms @ RBW 20 MHz o att 20d8_AQT 2ms @ RBW 20 MHz
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y ive Di ion Function Samples: 130000 | y Ci i Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 20.56 dbm  24.68 dbm 4.12 4B 2.61 dB 3.86 0B 4.06 4B 4.14 0B Trace 1 [ 21.12 dbm  26.41 dbm 5.29 dB 2.52 dB 4.14 dB 4.64 dB 5.01d8
f—
L JU J Qi we L JL J QR we
Date: 26.MAY.2016 10:46.00 Date: 26.MAY.2016 10:46:10
rum o Spectrum 2
Ref Level 30.00 dém _ Offset 11,30 d& Ref Level 30.00 dém  Offset 11,30 di
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y ive Di ion Function Samples: 130000 | y Ci i Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 [ 20.84 dbm  24.91 dBm 4.07 dB 2.61 dB 3.80 dB 4.00 48 4.06 0B Trace 1 [ 21.26 dBm  26.44 dbm 5.17 dB 2.49 d8 4.03 dB 4.55 dB 4.93 dB
L
L JU J EERRREE ) L JU J G e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612B

LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB

rum

Lowest Channel / Full RB

=)

)
v
Ref Level 30.00 dém _ Offset 11,30 d& Ref Level 30.00 dém _ Offset 11,30 di
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Mean | Peak | crest | 10% | 1% | _B8.9% | 0.019% | Mean | Peak | crest | 10% | 1% | _©8.9% | 0.01% |
Trace 1 19.13 dém 24.25 dBm 5.12 d8 3.01 d8 4.84 dB 5.07 d8 5.13 d8 Trace 1 20,19 dém 26.56 dBm 6.38 d8 3.13 d8 4.84 d8 5.65 d8 6.14 dB
L N J L JL J [ ERRR )
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Spectrum 2 Spectrum 2
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saronas. FCC RF Test Report

Report No. : FG651612B

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.26 & 128 | 3.04 | 301 | 491 | 491 | 977 | 9.83 | 14.60 | 14.33 | 20.14 | 20.02
Middle CH 131 | 128 | 303 | 3.00 | 493 | 493 | 975 | 9.87 | 1454 | 14.24 | 20.18 | 20.06
HighestCH | 1.27 | 126 | 299  3.02 | 494 | 499 | 967 | 975 | 14.21 | 14.33 | 20.14 | 20.18
SPORTON INTERNATIONAL INC. Page Number . A4-4 of 39
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612B

LTE Band 4

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

T

Date: 26 MAY 2016 10:24:21

pectrum -
Ref Level 30.00 dBm  Offset 11,30 dB w RBW 30 kHz Ref Level 20.00 cBm  Offset 11,30 dB e RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT fo At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
M1[1] 16.24 dBm| Mi[1] 13.73 dBm)|
= 1.71078390 GHz, 1.71074200 GHz|
& ¥ ndB 26.00 dBj & 1 ndB 26.00 dB|
i AN ] A G ALTN 1.255900000 MH2 ol A VA A /'-vmv‘,.unwv.ww,\ 1.278300000 MHz|
Q factor 1362.1 Il Qfactor 1338.3)
od od
/ \
2 0% \z
-10 \\ -10
-20 di A -20 di -
PP Va ity N AN A
-40 -40
-50 -50
-60 di -60
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 17107839 GHz 16.24 dem nde down 1,2559 MHz ML i 1.710742 GHz 13.73 dém nd8 down 1.2783 MHz
T1 1 1.7100734 GHz -9.72 dBm nds 26.00 dB TL 1 1.7100706 GHz -12.32 dam nds 26.00 d8
T2 1 1.7113294 GHz -9.72 dém Q factor 1362.1 T2 1 1,711349 GHz -12.27 dém Q factor 1338.3

Date: 26.MAY.2016 10.24:32

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 26 MAY.2016 10:31:31

T

™ o
v v
Ref Level 30.00 dém Offset 11.30 db « RBW 30 kHz Ref Level 30.00 dém Offset 11.30 db & RBW 30 kHz
jo Att 30de  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT = Att 30de  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 15.53 dBm| Mi[1] 15.81 dBm)|
1.79296710 GHz 1.73264830 GHz
& 26.00 dB} & ndB 26.00 dB|
o AT A AT 1.311900000 MHz| v M ‘«,J&«,Mlvw'v“ 1.278300000 MHz|
Qfactor 1321.0) / Q factor 1355.4
od 0d
/
-10 -10
o \ il
7 - 7
P e Mol Nl o SAVIAY VA
-40 df -40
50 -50
-60 di -60
CF 1.7325 GHz 1001 pts SEB" 2.8 MHz CF 1.7325 GHz 1001 E(s SEOH 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1 1.7329671 GHz 15.53 d8m ndB down 1.3119 MH2 1 1.7326483 GHz 15.81 dém ndé down 1,2783 MH2
T1 Y 1.7318455 GHz -10.48 dBm nds 26.00 d8 T1 1 1.7318734 GHz -10.07 d8m nds 26.00 d8
T2 1 1.7331573 GHz -10.51 dém Q factor 1321.0 T2 1 1.7331517 GHz -10.33 dém Q factor 1355.4
8

Date: 26 MAY 2016 10:31:42

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

J1

Date: 26 MAY.2016 10:34:03

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 11,30 dB w RBW 30 kHz Ref Level 20.00 GBm  Offset 11,30 di w RBW 30 khz
jo Att 30ds  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT fo Att 0ds  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.47 dbm| [ETEY] 14.93 dBm)
. 1.75441190 GHz| 1.75396150 GHz|
& y ndB 26.00 dB)| & ”‘l' ndB. 26.00 dB)
o M\ Y r AAVANA \.JW‘\ 1.269900000 MHz, o At A AAANAANAAN_BRAAA 1.258700000 MHz|
Qfactor | 1381.5| 7 Q factor 1393.4
od 0
At
-10 di g 10d
10 10 %
%
-20d -20 di -
~MN 5 R\
AN VR P A ALY )
-40 di -40 d
-50 di 50 d
60 -60
CF 1.7543 GHz 1001 pts Span 2.8 MHz CF 1.7543 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 1.7544119 GHz 15.47 dBm ndB _down 1.2699 MHz ML 1 1.7539615 GHz 14.93 dem ndé down 1.2587 MHz
T1 1 1.7536594 GHz -10.52 dém nds 26.00 d8 T1 1 1.7536734 GHz -11.06 d8m nd8 26.00 d8
T2 1 1.7549294 GHz -10.30 dBm Q factor 1381.5 T2 1 1.7549322 GHz -10.89 dém Q factor 1393.4
v

Date: 26 MAY.2016 10:34:13
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612B

LTE Band 4

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

pectrum - -
Ref Level 30.00 dém  Offset 11,30 db w RBW 100 khz Ref Level 30.00 Gbm  Offset 11,30 dB & RBW 100 khz
o At a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
MLl 16.55 dBm)| M1[1] 15.86 dBm|
1.71108040 GHz| » 1.71211140 GHz|
& S ’\ A I!"B/‘ 26.00 dBj & 26.00 dB|
i et VSl i TN 20 3.039000000 MHZ] i A 3.009000000 MHZ]
Qfactor 563.0) ] Q factor 569.0)
&5 \ &4 /
¥ ]
-10 -10 y
\ /
\ /
- y
i el oo PSS 4 RV
-40 -40
50 -50
60 d 60
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML T 17110804 GHz 16.55 dem nde down 3.039 MH2 ML i 17121114 GHz 15.86 dBm nd8 down 3.009 MHz
T1 1 1.7099895 GHz -9.47 dBm nds 26,00 d8 T1 1 17099895 GHz -10.41 dBm nds 26.00 d8
T2 1 1.713028S GHz -8.94 dém Q factor 563.0 T2 1 1.7129985 GHz -10.05 dém Q factor 569.0
)6 e
L J L L J

Date: 26 MAY 2016 08:54:13

Date: 26.MAY.2016 08.54:24

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

o o
v v
Ref Level 30.00 dém Offset 11.30 db « RBW 100 kHz Ref Level 30.00 dém Offset 11.30 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7k Max o7k max
mi[1] 16.92 dBm| Mi[1] 16.47 dBm)|
M 1.73302150 GHz 1.73297350 GHZ|
20 1 20
- ~ Rdp 26.00 dBj 26.00 dB|
AR A~ " N~
o i -~ Al haed 3.027000000 MH2| v et 2.997000000 MHz|
/ Q factor 572.5 { Q factor \ 578.2]
/ \
0 !
&
<
-10 \
— -20d
> AN AN AN
-3 dém et
-40 df -40
50 -50
-60 di -60
CF 1.7325 GHz 1001 Els SEull 6.0 MHz CF 1.7325 GHz 1001 E(S SEGH 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 1.,7330215 GHz 16.92 dem ndB down 3.027 MHz 1,7329735 GHz 16.47 deém ndé down 2.997 MHz
T1 Y 1.7309895 GHz -9.16 dBm nds 26.00 d8 T1 1 1.7310015 GHz -9.28 d8m nds 26.00 d8
T2 1 1.7340165 GHz -8.87 dém Q factor 572.5 T2 1 1.7339985 GHz -9.61 dém Q factor 578.2
)y )i
L J L L J
Date: 26 MAY.2016 09.01:22 Date: 26.MAY.2016 09.01:33

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

pectrum o pectrum o
Ref Level 30.00 GBm _ Offset 11.30 db w RBW 100 khz Ref Level 30.00 GBm__ Offset 11.30 0B w RBW 100 khz
o At a0ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT e At 30ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 19k Max 017k Max
M1[1] 16.56 dBm| Mi[1] 15.54 dBm)|
1.75460290 GHz . 1.75460290 GHz|
& 26.00 dB| & ndB e 26.00 dB)|
fid 2.985000000 MHZ| i MAANNS et Vil " A S 3.021000000 MH|
Q factor \ 587.9 Qfactor 580.9
0 0
Y
-10 -10
A \ \
-20 di - S — 20d =
A~ a T ’ ~ e \ P
i g Ny~ N N~ =
-30 -30 =
-40 df -40
50 -50
60 d -60
CF 1.7535 GHz 1001 pts Span 6.0 MHZ CF 1.7535 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
M1 1 1,7546029 GHz 16.56 dem ndé down 2,985 MHz M1 1 1,7546029 GHz 15.54 dém nd8 down 3.021 MH2
1 1 1.7520255 GHz -9.61 dbm nds 26.00 dB 1 1 1.7519955 GHz -10.32 dem nds 26,00 dB
T2 1 1.7550105 GHz -9.09 dém Q factor 587.8 T2 1 1.7550165 GHz -10.50 dém Q factor 580.8

( )|

Date: 26 MAY 2016 09.0354

T e X

Date: 26 MAY 2016 09.04:05

e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612B

LTE Band 4

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 26 MAY 2016 09:11:03

pectrum - -
Ref Level 30.00 dém  Offset 11,30 db w RBW 100 khz Ref Level 30.00 Gbm  Offset 11,30 dB & RBW 100 khz
o At a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o7k Max
M1[1] 15.58 dbm| Mi[1] 13.74 dBm)|
a 1.71242000 GHz| 1.71218000 GHz|
. b ndB 26.00 dB} & ™I nd8 26.00 dB)|
i AL A YA BN~ 4.905000000 MHz| ol AL Py BRI ;N 4.905000000 MHZ|
Q factor 349.1 Q factor \ 349.1
od od \‘
/ L0
-10 10 H 2
20d 20d £ »
, / "
T /) A =
, AR A AN T
-40 -40
50 -50
60 d -60
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result Type | Ref | Tre | X-value 1 v-value |__Funetion | Function Result
ML T 1.71242 GHz 15.58 dem nde down 4,905 MHz ML T 171218 Ghz 13.74 dem nde down 4,905 MHz
T1 1 1.710052 GHz -10.43 dBm nds 26.00 d8 T1 1 1.710042 GHz -12.10 dBm nds 26.00 d8
T2 1 1,714958 GHz -10.19 dém Q factor 349.1 T2 1 1,714948 GHz -12.18 dém Q factor 349.1
)i T o8 )i
L J L L J

Date: 26 MAY 2016 09:11:14

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=)

=)

Date: 26 MAY 2016 09:18:12

Ref Level 30.00 dém  Offset 11,30 db w RBW 100 khz Ref Level 30.00 Gbm  Offset 11,30 dB w RBW 100 kHz
o At a0ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7k Max o7k max
m1[1] 15.85 dbm| Mi[1] 14.39 dBm)|
1.73375900 GHz| 1.73107100 GHz|
M
20 ndB X 26.00 dBj & > ndB 26.00 dB|
i AN A AN S\ AN J\ 4.925000000 MHz| v ,\JKW Nt pbol M, PR~ 4.925000000 MHZ|
f Qfactor as2. [; Qfactor "\ asi.y
od od
-10 -10
-20d 7 20d
" N Ny A | AL VL AV
Sa et S A S R % sl o
-40 df -40
50 -50
60 d -60
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 1.7925 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1.733759 GHz 15.85 d8m ndB down 4,925 MH2 1,731071 GHz 14,39 dém ndé down 4,925 MH2
T1 1 1.730052 GHz -10.14 dBm nds 26.00 d8 T1 1 1.730002 GHz -11,84 dam nds 26.00 d8
T2 1 1,734978 GHz -9.92 dém Q factor 352.0 T2 1 1,734928 GHz -11.68 dém Q factor 351.5
)i TIIIID o8 )i
L J L L J

Date: 26 MAY 2016 09:18:22

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 26 MAY.2016 09:20.44

sectrum 2 pectrum o
Ref Level 30.00 GBm  Offset 11,30 dB e RBW 100 kHz Ref Level 20.00 dBm  Offset 11,30 dE w RBW 100 kHz
jo Att 30d8  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
MiL1] 15.34 dbm| [ETEY] 13.39 dBm)
1.75314900 GHz| 1.75168100 GHz|
& y. nds 26.00 dB| #o nd8 26.00 dB|
5 A ) A NBNAN N o 935000000 MHz T AN AR 4.985000000 MHz
Q factor 355.2) { Q factor 351.4)
d | L]
0 0 ;
/
-10 di
\
-20 di X
5 s WA A
Ew Yo 1Y W AN
-40 di -40 di
-50 di 50 d
60 60
GCF 1.7525 GHz 1001 pts Span 10.0 MHz GF 1.7525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 1753149 GHz 15.34 dBm ndB _down 4.935 MHz ML 1 1.751681 GHz 13.39 dBm ndé down 4.985 MHz
T1 1 1,749983 GHz -10.41 d8m nds 26.00 d8 T1 1 1.750002 GHz -12.43 d8m nds 26.00 d8
T2 1 1754918 GHz -10.12 dBm Q factor 355.2 T2 1 1.754988 GHz -12.63 dem Q factor 351.4
]’ i

Date: 26 MAY.2016 09:2054
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SPORTON LAB.

FCC RF Test Report

Report No. : FG651612B

LTE Band 4

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

T

I

Date: 26 MAY 2016 09:27.53

Date: 26 MAY 2016 09.28:03

pectrum -
Ref Level 30.00 dém  Offset 11,30 db w RBW 300 khz Ref Level 30.00 cbm  Offset 11,30 dB w RBW 300 khz
o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
ML 16.91 dBm| miti] 15.32 dBm
) 1.7164990 GHz . 1.7171380 GHz
0 S 5 26.00 d8| &0 kg 26.00 d8|
i et il el Al - Yadnad 4 \"\ 9.770000000 MHz| i L AN AR 9.830000000 MHz|
Qfactor \ 175.7) Q factor 174.7)
\
0di \ 0di
b
-10 -10
20d
P i P Ve A
-40 -40
50 -50
60 d -60
GF 1.715 GHz 1001 pts Span 20.0 MHz CF 1.715 GHz 1001 pts pan 20.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 1.716499 GHz 16.91 dem nd8 down 9.77 MHz ML i 1.717138 GHz 15.32 dém nd8 down 9.63 MHz
T1 1 1.710185 GHz nds 26.00 d8 T1 1 1710025 GHz -10.70 dBm nds 26.00 d8
T2 1 1.719955 GHz Q factor 175.7 T2 1 1,719855 GHz -10.66 dBm Q factor 174.7

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

™ o
v v
Ref Level 30.00 dém Offset 11.30 db « RBW 300 kHz Ref Level 30.00 dém Offset 11.30 dB « RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 15.86 dbm| Mi[1] 15.37 dBm)|
& 1.7312410 GHz| ] 1.7283240 GHz|
& ndB 26.00 dB} & ndB 26.00 dB|
i ABs Akt DGRV 9.750000000 MHz] i Mramenfrnne AN 9.870000000 MHZ|
Q factor 177.6 7 Q factor \ 175.1
0 0 { \
{ T §
-10 - -10 ] -
\ / \
-20d A /[ \
E o~ Y AL A
kN =
-40 df -40
50 -50
-60 di -60
CF 1.7325 GHz 1001 pts SEBH 20.0 MHz CF 1.7325 GHz 1001 E(S Sgan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1.731241 GHz 15.86 dém ndB down 9.75 MH2 1 1.728324 GHz 15.37 dém ndé down 9.87 MH2
T1 Y 1.727645 GHz -9.89 dBm nds 26.00 d8 T1 1 1.727625 GHz -10.39 dBm nds 26.00 d8
T2 1 1,737395 GHz -10.49 dém Q factor 177.6 T2 1 1,737495 GHz -10.89 dém Q factor 175.1
)i TIIIID o8 )i
L J L L J

Date: 26.MAY.2016 09.35.02

Date: 26 MAY 2016 09:35:13

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 11,30 di e RBW 300 kHz Ref Level 20.00 Bm  Offset 11,30 dE w RBW 300 kHz
jo Att 30ds  SWT 126 ps @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 126 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 17.08 dbm| [ETEY] 15.40 dBm)
1.7507790 GHz| 1.7483420 GHz|
& e 'Jf 26.00 dB| #o X, nd8 26.00 dB|
o ~A Y e 9.670000000 MHZ o o AN AN 9.750000000 MHZ|
Qfactor 181.0 [ Q factor ‘\ 179.3
0 / ‘\
¥
\
\
/1 \~
o M
-40 di -40 di
-50 di 50 d
60 -60
CF 1.75 GHz 1001 pts Span 20.0 MHz CF 1.75 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 1.750779 GHz 17.08 dBm ndB _down 9.67 MHz ML 1 1.748342 GHz 15.40 dBm ndé down 9.75 MHz
T1 1 1.745165 GHz -8.75 d8ém nds 26.00 d8 T1 1 1.745185 GHz -10.58 dém nd8 26.00 d8
T2 1 1754835 GHz -8.66 dem Q factor 181.0 T2 1 1.754935 GHz -10.23 dém Q factor 179.3
) I e )

Date: 26 MAY.2016 09:37.:34

Date: 26 MAY.2016 09:37.45
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